
 

ANEXO 1 

 

RESULTADOS DE  
LA SIMULACIÓN  

DE LOS SISTEMAS OI 



Estudio de viabilidad de la reutilización de aguas residuales depuradas de una planta petroquímica 

106 

Simulación nº1: Sistema de OI de agua municipal sin recuperación de concentrado  

 
Programa O.I. licenciado a:  
Cálculo creado por: David Sanz 
Proyecto: Sistema OI reutilización Caudal de Permeado:  218,50 m3/hr 
Caudal bomba alta pres:  273,2 m3/hr Caudal agua cruda: 273,1 m3/hr 
Presión recomendada para 
la bomba 

 17,5 bar Presión de bomba búster: 3,0 bar 

Presión Alim.:  15,8 bar Recuperación:  80,0 % 
Temp. Agua Alim.: 25,0 C(77F)    
pH Agua Alim.:  6,8  Edad de las Membranas: 0,0 años 
Dosis Químico, ppm (100%):  49,1 H2SO4 Disminución flux %/año:  7,0  
[...]
2.1. RESULTADOS CON MEMBRANAS DE UF 
DE BAJO CORTE MOLECULAR  

Para las membranas UH004 y UP005, el 
flujo observado con el efluente fue muy 
similar al flujo obtenido con agua destilada 
(Tabla 5). Esto indica que la resistencia que 
ejerce la capa gel que se forma es inferior a 
la de la membrana. Además, el efecto de la 
velocidad tangencial sobre el flux en el 
rango estudiado no fue muy acusado. Por 
otra parte, una mayor presión operativa se 
tradujo en una mayor densidad de flujo, 
independientemente de la velocidad 
tangencial utilizada. Las diferencias de 
permeabilidad de ambas membranas fueron 
acorde al tamaño de poro de éstas.   



 

VI CONGRESSO ÍBERO-AMERICANO EM CIÊNCIAS E TECNOLOGIA DE MEMBRANA 
 
 

 

 
Tabla 5. Flux estacionarios de las membranas de bajo 

corte molecular 
 

Flux (L·m-2·h-1)Membrana ∆P 
(bar) 

vtan 
(m/s) Agua Efluente
0.80 35.9 
1.40 37.1 

2.0 
 

2.00 

38.4 

37.7 
1.40 38.9 

UH004 
2.2 

 2.00 
41.8 

40.9 
0.75 44.8 
1.75 46.6 

2.0 

2.50 

53.7 

45.7 
0.75 44.8 2.2 
1.75 

57.8 
49.6 

UP005 

2.4 2.50 65.7 53.2 
 

 
Tabla 6. Eliminación de turbidez, DQO y COT. 

 
Eliminación (%) Membrana ∆P 

(bar) 
vtan 

(m/s) Turb. DQO COT
0.80 96 9 17 
1.40 99 9 23 

2.0 
 

2.00 98 10 15 
1.40 96 11 23 

UH004 
2.2 

 2.00 99 11 15 
0.75 98 9 18 
1.75 98 13 20 

2.0 

2.50 98 19 17 
0.75 97 9 18 2.2 
1.75 98 13 20 

UP005 

2.4 2.50 99 19 17 
 
Estas membranas fueron capaces de 

reducir en mayor grado la turbidez y, por 
tanto la materia coloidal (Tabla 6). Además, 
para ambas membranas, se llegó a eliminar 
el COT por encima del 20%.  

4. CONCLUSIONES 

El estudio demostró que para eliminar la 
materia coloidal del efluente secundario de 
la industria petroquímica, el pretratamiento 
debe emplear membranas de UF de bajo 
corte molecular (<5 kDa). 

Sin embargo, la reducción de la materia 
orgánica asociada a COT y DQO fue parcial. 
Por ello son necesarios ensayos con OI para 
determinar si esta reducción es suficiente 
para disminuir el ensuciamiento de forma 
aceptable. 

REFERENCIAS 

 
[1] Judd S., Jefferson B.; Industrial wastewater 

recovery and re-use with membranes, 
Filtration+Separation, 40, 2003, pp. 38-40. 

[2] Water for Reuse: Membrane Treatment of 
Secondary Effluent for Subsequent Use. Water 
Environment Research Foundation. (Co-
Published) IWA, 2005 

[3] Filmtec membranes. Technical Manual Excerpt, 
2007. Disponible en 
http://www.dow.com/liquidseps/ 

[4] Brehant A., Bonnelye V., Perez M.; Comparison 
of MF/UF pretreatment with conventional 
filtration prior to RO membranes for surface 
seawater desalination, Desalination, 144, 2002, 
pp. 353-360. 

[5] Ning R.Y., Troyer T.L.; Colloidal fouling of RO 
membranes following MF/UF in the reclamation 
of municipal wastewater, Desalination, 208, 
2007, pp. 232-237. 

[6] Vincent M.C., Álvarez S., Lora J., Bergantiños 
R.E.; Prediction of flux decline in the 
ultrafiltration of macromolecules, Desalination, 
192, 2006, pp. 323-329. 

 
 



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 
REF: IDAWC/MP07-232 

 

 
 
 
 
Ultrafiltration and Nanofiltration Pre-Treatment of Reverse Osmosis to Reuse 
Wastewater in a Petrochemical Industry 
 
Authors:  J. Lora*, D. Sanz, J.M. Gozálvez, A. Santafé, J.M. Arnal, M.C. León, S. Navalón 

  
Presenter:  Jaime Lora - Dr. Professor 

Dept. de Ingeniería Química y Nuclear – Universidad Politécnica de Valencia – Spain 
 
Abstract 
 
This work studies the use of Ultrafiltration (UF) and Nanofiltration (NF) as a pre-treatment process in a 
coupled system with reverse osmosis (RO). This technique is intended to reuse wastewater which comes 
from a petrochemical industry and has been treated in a biological reactor. The effluent meets the 
conditions for its discharge into the marine environment as the COD and other chemicals concentrations 
such as ammonium are under legal limits. 
 
Water is becoming an increasingly scarce resource in Spain and the salinity of many ground aquifers is 
increasing. In this situation, wastewater reuse is becoming necessary, not only as an additional resource 
but as a way to obtain water with higher quality than the natural sources used. One example of this could 
be the water reclamation in a petrochemical industry from a secondary effluent treated in a biological 
reactor. This sewage stream has a salinity (about 7000 mg·L-1 of TDS) that makes its direct use in any 
process of the factory impossible. Reverse osmosis was considered as a suitable technology to reduce 
the salinity to the levels desired by the industry (under 300 mg·L-1 of TDS). The selection of a suitable 
pre-treatment for RO is always important, but it is critical in the case of chemical industry effluent. In 
this particular case, the high values of Silt Density Index (SDI) of the wastewater revealed the presence 
of excessive colloidal matter, which was considered an importance drawback for the use of RO, 
especially as a high recovery was desired (70%). Therefore, the use of a membrane based pre-treatment 
was thought to be the most suitable alternative. 
 
In the first experimental stage, experiments to decide the convenience of MF or UF to reduce fouling in 
the RO membrane were performed. The experiments revealed that all membranes were able to reduce 
substantially the SDI and turbidity. Additionally, despite of the different membrane characteristics it was 
verified similar permeate fluxes using diverse pressures. This indicates that a gel-layer is formed and 
that its flow resistance predominates. In respect of the decontamination of feed water, a slight COD 
removal was found for the UF membrane. 
 
Considering this result, two membranes with lower cut-offs (4 – 5 kDa) were tested with the purpose of 
selecting the optimal cut-off for reducing colloid matter and TOC as much as possible. The existence of 
macromolecules made it possible to remove almost all turbidity and to reduce the TOC around 20%. 
Finally, in order to increase the removal of TOC, two NF membranes with a high flux rate were tested. 
In this case, a 60% of TOC removal efficiency was achieved. 



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 
REF: IDAWC/MP07-232 

-2- 
  

I. INTRODUCTION  
  
1.1 Background 
    
Water sources are becoming more and more reduced in several areas of some countries. The south and 
east region of Spain is one of this areas affected by droughts that mean a water scarcity all over the year. 
In this way, the Spanish Government suggests several options to overcome this problem. Among these 
solutions we found the reuse of wastewater either coming from an urban wastewater plant or from an 
industrial effluent. 
 
The industrial water necessities are very different depending on the systems and process existing in the 
factory. In many types of industry such as textile, tannery, paper, dairy, food and petrochemical …water 
represents an essential element of the factory resulting in great water consumption (Table 1). Thus, 
when water sources are affected by a fall of quantity-quality and a rising of prices occurred, a new 
source of water should be obtained to keep the process efficiency levels. 
.  
      

Industry Water demand 

Paper 29 m3·ton-1 paper produced 
Brewing 10-15 m3·m-3 beer 

Dairy 140 m3·m-3 milk 

Sugar 8 m3·ton-1  sugar 
Dying 100 m3·ton-1 fabric processed 

 
Table 1 – Approximate water demand for various industrial sectors [1]. 

 
The frequent new alternative water source for irrigation and industrial use is the wastewater reuse. In 
this way, there are lots of municipal and industrial wastewater plants that have an advanced water 
treatment to obtain an optimal effluent for a subsequent use. Nowadays, the volume of water reused 
around the world exceeds the 8,3 millions of cubic meters per day and most of the installations are 
located in U.S.A, China, Israel, Japan, Saudi Arabia, and Australia [2,3]. At the beginning, most of the 
reuse projects were assigned for agricultural irrigation. Nowadays, more and more new installations 
appear which reuse wastewater in an industrial process or ass cooling water. It is expected that 30-40 % 
of the total water demand could be obtained by water reuse systems.  
 
Focusing in the Mediterranean areas of Spain, several municipal wastewater treatment plants are 
implementing tertiary treatments either to dispose their secondary effluent which is not under the legal 
limits to discharge in the environment or with the aim of reusing this water in agricultural or an 
industrial use [4]. Furthermore, industries with a high consumption of water are beginning to study the 
possibility of reuse their effluents face with the shortage of water sources.  The example of the textile 
industry could be the clearest sign because in the last years many water researches have been made to 
attain the best solution to improve the actual treatments with the possibility of water reuse. 
   
Depending on the water quality that must be met to the later uses, a selection of the suitable techniques 
to treat the secondary effluent has to be made. Boilers, power heating and water process are the typical 
employs of water which require higher levels of decontamination than those from the disposal effluent. 



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 
REF: IDAWC/MP07-232 

-3- 
  

Thus, the concentrations of suspended solids (SS), total dissolved solids (TDS) and turbidity must be 
reduced in a very high percentage to achieve the demand of water reuse. One of the technologies that 
could be an optimal solution is the membrane filtration. In this way, a coupled system consisting in a 
reverse osmosis (RO) with an optimal pre-treatment has been proved to be the best process to 
accomplish the required water parameters in an excellent economic rate. The drop of the membranes 
costs together with the energetic improve of the high pressure pumps have situated the rate for 
desalination by RO around 0.6-0.7 €/m3 for a seawater desalination and about 0.2-0.4 €/m3 in case of 
brackish water process. 
   
In all RO process, feed water must be in the best conditions to prevent fouling prompted by suspended 
solids and colloidal mater, scaling from non-dissolved salts and chlorine’s attack occurred by excessive 
chlorine concentrations. Those phenomenons cause a drop of transmembrane flux and a shortage of 
membrane life which increase the costs of the process. Therefore, it is necessary to introduce an optimal 
RO pre-treatment that has to be selected according to the feed water characteristics. When the feed water 
is coming from a subterranean intake, either sea water or brackish water, the efficacy of the conventional 
pre-treatment (chlorination + coagulant and/or anti-scalant dosage + media filtration + acidification + 
cartridge filtration + dechlorination) has to be proved. But in case of water from a secondary effluent, 
the variability of the concentration and the presence of residual contaminants depending on the origin of 
the wastewater, enforce to study the most effective pre-treatment. When the water to reuse is coming 
from industry the variability of the process makes it necessary to perform a specific study. 
 
1.2 Case studied 
 
The case considered in this paper consists of a study of the pre-treatment for a RO process to wastewater 
reclamation plant from a petrochemical industry. The factory, located in Valencia’s region (Spain), has a 
medium water consumption of 7200 m3/day. Table 2 shows the main water streams and the 
specifications in conductivity values. 
 

Employ Conductivity (µS·cm-1) 

Cooling water 3000

Process water 
(Softened water) 

100 

Process water 
(Demineralised water) 

1

Fire-extinction water 1000
 

Table 2 – Main water streams in the factory 
 
Currently the only water source is a ground aquifer whose high salt contents force to treat water until the 
levels of quality required by the different uses.  
 
After all chemical process the wastewater generated is treated in an Industrial Wastewater Plant 
(IWWP). The IWWP has been built recently and it accomplishes the depuration by a biological active 
sludge process. A scheme of this IWWP is showed in figure 1. 
 



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 
REF: IDAWC/MP07-232 

-4- 
  

MIXING TANK
BIOLOGICAL REACTORS

P-3

SETTLING TANKS
SECONDARY

EFFLUENT

SLUDGE

AerobicAnoxic 

Anoxic Aerobic

 
Figure 1 – Scheme of the IWWP installed in the factory 

 
The effluent from this IWWP meets the conditions for its discharge into the marine environment. Table 
3 shows the principles values of the discharge in the Mediterranean Sea. 
 

Parameter Units Average Range 
Temperature ºC 30 28 – 32 

pH  8.20 7.06 – 8.60 
Conductivity µS·cm-1 8800 5000 – 11000 
Turbidity NTU 5 3 – 7 
Nitrates mg·L-1   30 0 – 150 
Nitrites mg·L-1      15 0 – 70 
Ammonium mg·L-1      15 0 – 64 
COD mg O2·L-1 125 20 – 170 
BOD5 mg O2·L-1 26 0 – 60 
TOC mg·L-1     15 10 – 55 
TDS mg·L-1     5200  
TSS mg·L-1     43 30 – 66 
Silicon mg SiO2·L-1  12  

 
Table 3 – IWWP effluent composition. 

 
In view of the limited fresh water resources in the region and the actual growth of the factory that means 
a continuous rise of water consumption, the people in charge of the company have decided to install a 
RO plant to supply their water necessities. The principal idea is to utilize the secondary effluent from the 
IWWP as a main feed of the RO. The salinity parameter of the effluent (Conductivity ~ 9000 µS·cm-1; 
TDS ~ 5200 mg·L-1) means that the system adapted to wastewater reuse would be a low pressure RO 
brackish water desalination with a special feature for the pre-treatment.  



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 
REF: IDAWC/MP07-232 

-5- 
  

II. EXPERIMENTAL  
 
Different experiments were carried out with the aim of setting the optimal RO pre-treatment to the 
secondary effluent. The feed stream was, in all experiences, the effluent from the IWWP. Due to the 
possibility of high concentrations of colloidal mater, a previous determination of the Silt Density Index 
(SDI) was made. 
 
2.1 Preliminary study: MF and UF tests 
 
In order to decide the convenience of MF or UF to reduce fouling in the RO membrane, a first group of 
experiments were performed. A preliminary filtration with a 125 µm filter was performed after 
collecting the sample to be treated. As it was considered convenient to use the same sample feed for all 
experiments, the sample was sterilised with a bromated biocide designed as DBNPA (5 ppm). After that, 
the experiences were carried out in a laboratory scale pilot plant. A scheme is shown in Figure 2. 
 

 
Figure 2 – Scheme of the MF/UF laboratory plant 

1. Thermostatic bath 4. Pressure stabilizer

2. Feed tank 5. UF/MF flat sheet module 
3. Pump 6. Rotameter 

 
The UF/MF module was equipped with a single flat sheet membrane with a total filtration area of 38 
cm2. Two MF membranes (MP005 and MV020) and one UF membrane (UP150) were tested. All these 
membranes were provided from Nadir®. The system was operated in a closed-loop mode in which both 
permeate and retentate were recirculated into the 10 L feed tank. Feed tank temperature was kept at 25ºC. 
The retentate stream was fixed at 54 L·h-1 corresponding to a cross-flow velocity of 0.5 m·s-1. Pressure 
applied was in the range of 0.5 – 1.2 bar. Flux, SDI, COD, turbidity and TOC were the main responses 
studied. 
 
2.2 Experiments with UF (low “cut-off”) and NF membranes 
 
Following the previous study with a high pore size membrane filtration, two UF membranes with lower 
cut-offs (4 – 5 kDa) and two low-fouling NF membranes with high permeability were tested with the 
purpose of reducing colloidal matter and TOC concentrations as much as possible. In this case, the pre-
filtration of the 

6

Permeate 

Retentate 



IDA World Congress-Maspalomas, Gran Canaria –Spain October 21-26, 2007 